—JHPE

RUOHONKERAAJA
21”7 (533 mm)

Grasuppsamlare 21" (533 mm)

Kayttoohje / Manual / Bruksanvisning



WARNING! / VAROITUS! / VARNING!

EN

« For outdoor use only

« Please ensure all nuts, bolts and parts are secure and tightened if necessary prior to usage.

« Always check the unit if it has been stored for an axtended period of time for all fixings and moving parts.

+ Do not use if any parts of the unit are damaged. Do not attempt to repair the unit by yourself.

+ Not recommended for use on long grass over 6 cm.

- Make sure the area of use is clear of all obstruction prior to usage.

« Keep the unit upright at all times when on slopes or changing directions.

+ Do not apply heavy presure or downward force when operating the unit.
This will cause great friction and may damage brushes.

- Adjust the unit height of brushes to desire level. Lower setting recommended for all surfaces, middle settings for
rough, wet or slippery surfaces and higher setting for maintenance and moving the unit.

« Adjust the brush height if the brushes jam frequently or performance is reduced.

+ Keep away from children at all the times. This is not a toy.

- Always wear suitable outdoor footwear and eye protection during use.

+ Do not use on steep slopes. When using the unit on slopes always push the unit across the slope rather than down
the slope.

« Always push in a forward direction in a straight line.

« Do not use the unit to sweep liquids.

FIN

«Vain ulkokayttoon

«Varmista ennen kayttoa, etta kaikki mutterit, pultit ja osat ovat kunnolla kiinni ja kiristettyja.
Tarkista aina kaikki kiinnitykset ja liikkuvat osat, jos ruohonkeraajaa on sailytetty pitkaan.

- Al kdyta keradjaa, jos sen osat ovat vaurioituneet. Ala yritd korjata yksikkoa itse.

« Ei suositella kadytettavaksi yli 6 cm pitkalla ruoholla.

- Varmista ennen kayttoa, etta kayttoalueella ei ole esteita.

- Pida ruohonkerdaja aina pystyasennossa rinteilla tai muuttaessasi suuntaa.

- Al kdyta voimakasta painetta tai alaspain suuntautuvaa voimaa kayttaessasi laitetta. Tama aiheuttaa suurta kitkaa
ja voi vahingoittaa harjoja.

- Saada harjojen korkeus halutulle tasolle. Matalampi asetus suositellaan kaikille pinnoille, keskiasetus karkeille,
marille tai liukkaille pinnoille ja korkeampi asetus huollolle ja laitteen siirtamiselle.

- Saada harjan korkeutta, jos harjat juuttuvat usein tai suorituskyky heikkenee.

- Pida aina poissa lasten ulottuvilta. Tama ei ole lelu.

« Kayta aina sopivia ulkokenkia ja silmiensuojaimia kayton aikana.

- Al3 kdyta jyrkissa rinteissa. Kun ruohonkeradjaa kaytetaan rinteessd, tydnna keradja aina rinteen yli eika alaspéin.

- Tydnnd aina eteenpadin suoraan.

- Al kdytdruohonkeraajaa nesteiden pyyhkimiseen.

SE
« Endast for utomhusbruk
- Se till att alla muttrar, bultar och delar sitter fast och dras at vid behov fére anvéandning.
- Kontrollera alltid enheten om den har lagrats under en langre tid for alla fasten och rérliga delar.
« Anvand inte om ndgon del av enheten dr skadad.
Forsok inte reparera enheten sjalv.
« Rekommenderas inte for anvandning pa langt grds over 6 cm.
- Se till att anvéandningsomradet ar fritt fran alla hinder fére anvandning.



WARNING! /VAROITUS! / VARNING!

« Hall enheten alltid upprétt nar det ar sluttningar eller byter riktning.

« Anvand inte kraftigt tryck eller nedat nar du anvander enheten.
Detta kommer att orsaka stor friktion och kan skada borstar.

« Justera borstens enhetshdjd till dnskad niva. Lagre installning rekommenderas for alla ytor, mellaninstallning for grova,
vata eller hala ytor och hogre instélining for underhdll och flyttning av enheten.

« Justera borsthojden om borstarna fastnar ofta eller prestandan minskar.

- Hall alltid borta fran barn. Det har ar ingen leksak.

+ Anvand alltid 1ampliga utomhusskor och 6gonskydd under anvandning.

« Anvand inte i branta sluttningar. Nar du anvander enheten i sluttningar, tryck alltid enheten Over sluttningen snarare an
nerfor sluttningen.

- Skjut alltid framat i rak linje.

« Anvand inte enheten for att sopa vatska.

LIST OF PARTS / OSALUETTELO / DELLIST

Part/ Description / Quantity /
Osa/ Kuvaus / Maara /
Del Beskrivning Kvantitet
a Handlebar / Ohjaustanko / Styret 1

b Handle support / Kahvan tuki / Hantera stod 2

C M6x3S Bolt / M6x3S pultti / M6x3S bult 4

d Hopper crossbar / Poikkitanko / Behallartvarstang 1

e M6 washer / M6-aluslevy / M6 bricka 8

f Wing nut/ siipimutteri / Vingmutter 4

g Hopper Bag / Ruohosiilio / Grasbehallare 1

h Hopper frame side rod / Rungon sivutanko / Ram sidostang 2

i Hopper frame base rod / Rungon pohjatanko / Ram basstang 1

j Top frame connector / Yldkehyksen liitin / Anslutning pa 6vre ram 1

k Hopper frame connector S / Runkoliitin S / Behallarramkontakt S 2

m Weeper body / Runko / Ram 1

n Brushes / Harjat / Borstar 8

p Support leg right / Tukijalka oikea / Stédben hoger 1

q Support leg left / Tukijalka vasen / Stodben kvar 1

r M5 locking nut / M5-lukkomutteri / M5 [asmutter 4

S M5 x 30 mm bolt / M5 x 30 mm pultti / M5 x 30 mm bult 4



ASSEMBLY / KOKOONPANO / HOPSATTNING

1. Attach the handle support (b) to the handle
bar using (2x) M6 x 35 bolts (c) (2x) M6 washer
(e) and (2x) wing nuts (f).

1. Kiinnita kahvan tuki (b) ohjaustankoon (2x) M6
x 35 -pultilla (c) (2x) M6-aluslevylla (e) ja (2x)
siipimutterilla (f).

1. Fast handtagsstodet (b) pa styret med (2x) M6
x 35 bultar (c) (2x) M6-brickan (e) och (2x)
vingmuttrar (f).

2. Attach assembled handle section to the unit body (m) by inserting
4x M5 bolts (s). Insert the bolts from inside the unit body through
the holes on the bottom of the assembled handle section. Secure all
the nuts (r).

2. Kiinnita koottu kahvaosa runkoon (m) asettamalla 4x M5-pulttia.
Tyonna pultit yksikdn rungon sisalla kootun kahvaosan pohjassa
olevien reikien lapi. Kiinnita kaikki mutterit (r).

2. Fast den monterade handtagsdelen pa enhetens kropp (m)
genom att satta i 4x M5-bultar. Satt i bultarna inifrdn enhetens kropp
genom halen pa botten av den monterade handtagsdelen. Fast alla
muttrarna (r).

3. Insert the support legs (p&q) into the holes of the unit body (m) and as per image move the lock to hole, press down
and stuck into the hole. Insert M6x35 bolt (c) into the holes of the handle and support leg. Screw them together tightly

with wing nut (f) and M6 washer (e).

3. Asenna tukijalat (p & q) yksikon rungon reikiin (m) ja lukitse kuvan mukaisesti. Asenna M6x35-pultti (c) kahvan ja
tukijalan reikiin. Kierra ne tiukasti siipimutterilla (f) ja M6-aluslevylla (e).

3. Satt in stodbenen (p & q) i enhetens hal (m) och 1as som visas. Satt in M6x35-bulten (c) i halen pa handtaget och stod-
benet. Skruva ihop dem ordentligt med vingmutter (f) och M6-brickan (e).




ASSEMBLY / KOKOONPANO / HOPSATTNING

4. Insert hopper frame side rod (h) into the top 5. Insert the hopper frame base rod (i) into the bottom sleeve
corner sleeve of the hopper bag (g) with threaded of the hopper bag (g).

end first. Repeat the same step for the other side. 5. Asenna ruohosailion rungon pohjatanko (i) ruohopussin

4. Aseta ruohosailion rungon sivutanko (h) ruoho- alempaan holkkiin (g).

pussin (g) ylakulman holkkiin kierteistetylla paalla 5. Installera grasetankens basstang (i) i grdspaseens nedre
ensin. Toista sama vaihe toiselle puolelle. hylsa (g).

4. For in sidostangen (h) pa grasetankens kropp i
hylsan i det 6vre hornet av graspasen (g) med den
gdngade anden forst. Upprepa samma steg for den
andra sidan.

6. Insert the 2 hopper frame side rods (h) into the
top frame connector (j); screw it tightly with two
nuts. Screw the hopperframe connector (k) to
the 2 hopperframe side rods (h). Then insert the
hopperframe base rod (i) into the 2 hopperframe
connector (k), screw them tightly with 2 nuts.

6. Tyonna kaksi ruohosailion rungon sivutankoa
(h) ylarungon liittimeen (j); ruuvaa se tiukasti
kiinni kahdella mutterilla. Kierra ruohosailioke-
hyksen liitin (k) ruohosailiokehyksen 2 sivutan-
koon (h). Aseta sitten ruohosailion rungon
tukivarsi (i) 2 sdilion runkoliittimeen (k), kierra ne
tiukasti 2 mutterilla.

6. for in de 2 sidostéangerna for trattramen (h) i
den 6vre ramkontakten (j); skruva fast det med
tva muttrar. Skruva fast behallarramkontakten (k)
pa de 2 sidostangerna for behallarramen (h). Satt
sedan in magasinbotten (s) i de tva behallarra-
mens kontaktdon, skruva fast dem med 2
muttrar.




ASSEMBLY / KOKOONPANO / HOPSATTNING

7. Attach the hopper crossbar (d) to the handle and assemble ensuring hopper rods and handle click securely into
place with the clips on the hopper crossbar (d). Make sure this is fitted correctly with the hopper rods clipping into the
hopper crossbar (d). If assembled incorrectly, the hopper can detach during use.

7. Kiinnita ruohosailion poikkitanko (d) kahvaan ja varmista, etta sdilion tangot ja kahva napsahtavat tukevasti paikoil-
leen sailion poikkitangon pidikkeilla (d). Varmista, etta tama on asennettu oikein sdilion tankoihin, jotka ovat napsah-
taneet ruohosailion poikkitankoon (d). Vadrin asennettuna ruohosailio voi irrota kdyton aikana.

7. Fast grastankens tvarstang (d) i handtaget och se till att tankstdngerna och handtaget sndpper fast ordentligt med
tankstangsfastena (d). Se till att detta ar ordentligt installerat pa tankstangerna som har snappt fast pa grastankens
tvarstang (d). Om den installeras felaktigt kan grastanken lossna under anvandning.

\“.
/

\
\\\/
Yy

8. Press the holes and pins together at the top of the brushed (n) to form 4 sets.
8. Paina reidt ja tapit yhteen yldaosassa harjatusta (n) muodostaen 4 sarjaa.
8. Pressa ihop halen och tapparna langst upp av den borstade (n) for att bilda fyra uppsattningar.

8. Press the holes and pins together at the top of the brushed (n) to form 4 sets.
8. Paina reidt ja tapit yhteen yldosassa harjatusta (n) muodostaen 4 sarjaa.
8. Pressa ihop halen och tapparna langst upp av den borstade (n) for att bilda fyra uppsattningar.



ASSEMBLY / KOKOONPANO / HOPSATTNING

10. Clip the assembled hopper into position on the handle and slot the connectors into the recesses on the unit body
(m).

10. Kiinnita koottu ruohosailio paikalleen kahvaan ja aseta liittimet yksikon rungon syvennyksiin (m).

10. Fast den monterade behallaren pa plats pa handtaget och fast kontakterna i urtagen pa enhetens kropp (m).

MAINTENANCE / HUOLTO / UNDERHALL

- Empty the leaf collection bag after each use. Clean the unit after each use.
« Allow the bag to dry completely before re-attaching.
« Store the unit in a cool and dry place.

« Tyhjenna ruohonkerdyspussi jokaisen kdyton jalkeen. Puhdista yksikko jokaisen kdyton jalkeen.
« Anna pussin kuivua kokonaan ennen kiinnittamista.
- Sdilyta laitetta viiledssa ja kuivassa paikassa.

- Tom I6vuppsamlingspdsen efter varje anvandning. Rengor enheten efter varje anvéandning.
- Lat pasen torka helt innan den sétts fast igen.
« Forvara enheten pa en sval och torr plats.

IMPORTER / MAAHANTUOJA / IMPORTOR

Tamforce Group, Pakkalankuja 6, 01510 Vantaa, Finland



RUOHONKERAAJA
21" (533 mm)

Grasuppsamlare 21" (533 mm)



